



防物纹路
The test report is printed by anti-copying paper whose surface shows "POLY" security print with specific anticounterfeiting technique. Security p

防物纹路
The test report is printed by anti-copying paper whose surface shows "POLY" security print with specific anticounterfeiting technique. Security p

检测结果

No. IOBFXLKF85373955

第 2 页, 共 2 页

样品编号及名称	检测项目	限值	检测结果
F85373955 2号炉炉渣	热灼减率, %	≤5	2.7

——以下空白——

